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ArcelorMital Int. Nerth Ametga
1 Soyth Deazborn, 3th flaar
CHICAGO IL 60603
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ArcslorMittal Belval & Oifferdange
Sile de Differdange
1-4503_Differdangs

Certiflcate NrX 2566157

Delivery nete atiniher 256657 frofh 16 July 2043

Owr referenge. : 1700016935
Your referénte : 800729
02.07.2013

Feire Bariedo, SA. de CV.

Ferre Barpiedo, S.A. de GV,

Av. Revolucion #81

Edo. de Mexico

55000 SAN CGRISTOBAL ECATEPEC C.P

ASTM A992 - ASTM A572 GRSO FINE GRAIN SILICON KILLED MEXIQUE
Manufacturer's: test certificate acc, /to ASTH A & o ,{)//) Z)
/ ¢ L
e
%
Ord.ltem  Produst @)z@, Heat. i Weight Bund,  Bars
000004 W1 {24/;42 X .
' “ o | 54318 8,490 mit 5
000005 /w/m % 12 xfgp -
& s " " gadus 24,840 mt 10,
- 64338 -4 F44 ot 2
Heat fir L Heat: analysis (%) :
4 Mo B8 P N~ &b Mc CEV §n tibev
Min 0250 v ' ' ' -
Max 0,23 2,60 0,035 0,150
64313 6,07 1,48 0,035 P . 010,086
64315 0,06 1,45 0,025 0,018 0,18 p_ i
64318 0,08 1,52 6,023 0,028 0y 1% 0,008 0,35 c o
Hoat nr . “Tensile test
BB P8I 200 wm
¥s UTE EL.{%) Y/U
Hin 80,000 6£5.000 18,00
Hax 65.000 0;85
A4313 . 61.045° 75,885 25,60 0,80
§4313 61.625 76,560 25,86 6,80 .
64315 59.870 73660 26;32 0,80
64315 36,485 73.8258 27,01 0,77
64319 59.885 750680 25,85 4.738
64319 60465 T76.4X5 25,91 90,79
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